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Test report no.: 1-8368/14-01-02-A CWMW

2 General information

2.1 Notes and disclaimer

The test results of this test report relate exclusively to the test item specified in this test report. CETECOM ICT
Services GmbH does not assume responsibility for any conclusions and generalizations drawn from the test
results with regard to other specimens or samples of the type of the equipment represented by the test item.

The test report may only be reproduced or published in full. Reproduction or publication of extracts from the
report requires the prior written approval of CETECOM ICT Services GmbH.

The testing service provided by CETECOM ICT Services GmbH has been rendered under the current "General
Terms and Conditions for CETECOM ICT Services GmbH".

CETECOM ICT Services GmbH will not be liable for any loss or damage resulting from false, inaccurate,
inappropriate or incomplete product information provided by the customer.

Under no circumstances does the CETECOM ICT Services GmbH test report include any endorsement or
warranty regarding the functionality, quality or performance of any other product or service provided.

Under no circumstances does the CETECOM ICT Services GmbH test report include or imply any product or
service warranties from CETECOM ICT Services GmbH, including, without limitation, any implied warranties of
merchantability, fithess for purpose, or non-infringement, all of which are expressly disclaimed by CETECOM
ICT Services GmbH.

All rights and remedies regarding vendor’s products and services for which CETECOM ICT Services GmbH has
prepared this test report shall be provided by the party offering such products or services and not by CETECOM
ICT Services GmbH.

In no case this test report can be considered as a Letter of Approval.

This test report is electronically signed and valid without handwritten signature. For verification of the electronic
signatures, the public keys can be requested at the testing laboratory.

2.2 Application details

Date of receipt of order: 2014-07-21
Date of receipt of test item: 2014-07-23
Start of test: 2014-07-23
End of test: 2014-07-23
Person(s) present during the test: -/-

3 Test standard/s

Test standard Date Test standard description

47 CFR Part 22 01.10.2012 Title 47 of the Code of Federal Regulations; Chapter I; Part 22 -
Public mobile services

47 CFR Part 24 01.10.2012 Title 47 of the Code of Federal Regulations; Chapter I; Part 24 -

Personal communications services

RSS - 132 Issue 3 01.01.2013 Spectrum Management and Telecommunications Radio
Standards Specification - Cellular Telephone Systems Operating
in the Bands 824-849 MHz and 869-894 MHz

RSS - 133 Issue 6 01.01.2013 Spectrum Management and Telecommunications Policy - Radio
Standards Specifications, 2 GHz Personal Communication
Services
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4 Test environment

Temperature:

Relative humidity content:

Barometric pressure:

Thom +22 °C during room temperature tests

Tmax +85 °C during high temperature tests

Tmin -40 °C during low temperature tests
55 %

not relevant for this kind of testing

Vihom 12 V DC by Battery

Power supply: V max 18 V
Vmin 9 VvV
5 Test item
Kind of test item Tachograph
Type identification EOBR
. Rad. 11014070000070
S/N serial number
Cond. -/-
HW hardware status 02
SW software status 30.01.01
GSM 850: 824.2 — 849.2MHz

Frequency band [MHz]

GSM 1900: 1850.2 — 1909.8MHz

Type of radio transmission
Use of frequency spectrum

GSM 850/ GSM 1900

Type of modulation

GMSK

Antenna

Integrated antenna

Power supply

12 V DC by Battery

Temperature range

-40°C to +85 °C

5.1 Additional information

The content of the following annexes is defined in the QA. It may be that not all of the listed annexes are
necessary for this report, thus some values in between may be missing.

Test setup- and EUT-photos are included in test report: 1-8368/14-01-01_AnnexA
1-8368/14-01-01_AnnexB
1-8368/14-01-01_AnnexD

The DUT contains the Cinterion BGS2-W GSM/GPRS module (FCC ID: QIPBGS2).
For conducted test data please refer to the module test report 2-20795542b/11 issued by Cetecom GmbH

2011-03-02.

6 Test laboratories sub-contracted

None

2014-08-28
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Test report no.: 1-8368/14-01-02-A CWMW

7 Summary of measurement results

X No deviations from the technical specifications were ascertained
O There were deviations from the technical specifications ascertained
TC identifier Description Verdict Date Remark

CFR Part 22, 24, 27 Reduced tests

RF-Testing RSS 132, 133, 139 Passed 2014-08-28 according customer
test plan
7.1 GSM 850
Test Case tempe_rgture power source Pass | Fall NA NP Remark
conditions voltages
RF Output Power Nominal Nominal X O O O -/-
Frequency Stability Nominal Nominal | O O X *
Spurious Emissions . .
Radiated Nominal Nominal X O O O =3
Spurious Emissions . . .
Conducted Nominal Nominal | O O X
Block Edge Compliance Nominal Nominal | O O X *
Occupied Bandwidth Nominal Nominal | O O X *

Note: NA = Not applicable; NP = Not performed
*Refer to module test report 2-20795542b/11 issued by Cetecom GmbH 2011-03-02

7.2 PCS 1900
Test Case tempe_r_ature power source Pass | Fail NA NP Remark
conditions voltages
RF Output Power Nominal Nominal X | | | -/-
Frequency Stability Nominal Nominal | O O X *
Spurious Emissions . .
Radiated Nominal Nominal X O O O =3
Spurious Emissions . . .
Conducted Nominal Nominal | O O X
Block Edge Compliance Nominal Nominal O O O X *
Occupied Bandwidth Nominal Nominal | O O X =

Note: NA = Not applicable; NP = Not performed
*Refer to module test report 2-20795542b/11 issued by Cetecom GmbH 2011-03-02
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8 Description of the test setup

8.1 Radiated Halle A

shielded full anechoic chamber

c squepment under test
|

A e e hom antenna
1'50“"| lt'(mmnmﬁﬂmz &'2“’
|
* tidog antenna relaia svrich uad
30 MHz toJ GHz

= \_//mw ' T

direction of rotation (350°) - azimuth

AAMAAAMAAAAMAAAMARAMAARMARAARAARAABARALAAARAKCLLAMAMAAMALLANE

Equipment table:

Equipment Type Manufacturer Serial No. INV. No Cetecom
WRCG 2400/2483-
Band Notch Filter (2400) 2375/2505-50/10SS Wainwright 26 300003792
High Pass Filter 2.6 GHz WHKX 2.6/18G-10SS Wainwright 2 300003788
High Pass Filter 7.0 GHz WHKX 7.0/18G-8SS Wainwright 18 300003789
High Pass Filter 3.5 GHz VHF-3500+ Mini-Circuits % %
Low Pass Filter SLP-300+ Mini-Circuits % %
Low Pass Filter SLP-1000+ Mini-Circuits % %
Amplifier 0.5-18 GHz CBLU5184540 Cernex 22050 300004482
RF Switch Platform L4491A Agilent Technologies MY50000032 300004510
Spectrum Analyzer FSU26 Rohde & Schwarz 200809 300003874
Signal Generator SMR20 Rohde & Schwarz 101697/020 300003593
Controller CO 2000 Inn co C02000/42 1/16330507/L %
Trilog Antenna VULB 9163-318 Schwarzbeck 3/8 300003696
Horn Antenna 3115 EMCO 9709-5290 300000212
Spiralantenna 3102L EMCO 51918 300003384
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8.2 Radiated measurements 12.75 GHz to 50 GHz

Horn antenna
12.75t0 18 GHz

» DC Hock
priaih PO — T =§<— 9:“;@-;; <>

spectrum analyzer

(-]

A =
A : :
* | Horn antenna |
- j | 18 to 26 GHz |
power supply I Horn antenna |
l 26 to 40 GHz I
1 r |
| |
Horn antenna
40 to 50 GHz
Equipment table:
Equipment Type Manufacturer Serial No. INV. No Cetecom
Std. Gain Horn Antenna
12.4 to 18.0 GHz 639 Narda 8402 300000787
Std. Gain Horn Antenna
18.0 to 26.5 GHz 638 Narda 8205 300002442
Microwave System .
Amplifier, 0.5-26.5 GHz 83017A HP MeRtechnik 00419 300002268
Spectrum Analyzer 20 Hz - | g ;50 R&S 200012 300003443
50 GHz
Signal Analyzer 40 GHz FSV40 R&S 101042 300004517
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8.3 Results GSM 850
All GSM-band measurements are done in GSM mode only.
All relevant tests have been repeated using EDGE mode if supported. All tests were performed with one

timeslot in uplink activated and one timeslot in downlink activated. For each mode the highest output power was
determined and used.

8.3.1 RF output power

Description:

This paragraph contains average power, peak output power and ERP measurements for the mobile station. In
all cases, the peak output power is within the required mask (this mask is specified in the JTC standards, TIA
PN3389 Vol. 1 Chap 7, and is no FCC requirement).

Measurement:

The mobile was set up for the maximum output power with pseudo random data modulation.

Measurement parameters
Detector: Peak and RMS (Power in Burst)
Sweep time: Auto
Video bandwidth: 1 MHz
Resolution bandwidth: 1 MHz
Span: Zero Span
Trace-Mode: Max Hold
Limits:
FCC IC

CFR Part 22.913

CFR Part 2.1046 RSS 132

Nominal Peak Output Power

+38.45 dBm
In measuring transmissions in this band using an average power technique, the peak-to-average ratio (PAR) of the
transmission may not exceed 13 dB.
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Test report no.: 1-8368/14-01-02-A CWMW

Results:
Output Power (conducted) GMSK mode
Frequency (MHz) Average Output Power (dBm) Peak to Average Ratio (dB)
824.2 NP NP
836.4 NP NP
848.8 NP NP
Measurement uncertainty £ 0.5dB
Output Power (radiated) GMSK mode
Frequency (MHz) Average Output Power (dBm) - ERP
824.2 27.2
836.4 31.1
848.8 22.8
Measurement uncertainty +2.0dB

Verdict: Passed
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8.3.2 Spurious emissions radiated

Description:

The following steps outline the procedure used to measure the radiated emissions from the mobile station. The
site is constructed in accordance with ANSI C63.4:2009 requirements and is recognized by the FCC to be in
compliance for a 3 and a 10 meter site. The spectrum was scanned from 30 MHz to the 10th harmonic of the
highest frequency generated within the equipment, which is the transmitted carrier that can be as high as 848.8
MHz. This was rounded up to 12 GHz. The resolution bandwidth is set as outlined in Part 22.917. The spectrum
was scanned with the mobile station transmitting at carrier frequencies that pertain to low, mid and high
channels of the GSM-850 band.

The final open field emission (here 10m semi-anechoic chamber listed by FCC) test procedure is as follows:

a) The test item was placed on a 0.8 meter high non-conductive stand at a 3 meter test distance from the
receive antenna.

b) The antenna output was terminated in a 50 ohm load (if possible).

c) A double ridged wave guide antenna was placed on an adjustable height antenna mast 3 meters from the test
item for emission measurements.

d) Detected emissions were maximized at each frequency by rotating the test item and adjusting the receive
antenna height and polarization. The maximum meter reading was recorded. The radiated emission
measurements of the harmonics of the transmit frequency through the 10th harmonic were measured with peak
detector and 1 MHz bandwidth. If the harmonic could not be detected above the noise floor, the ambient level
was recorded. The equivalent power into a dipole antenna was calculated from the field intensity levels
measured at 3 meters.

e) Now each detected emissions were substituted by the substitution method, in accordance with the TIA/EIA
603.

Measurement:
Measurement parameters
Detector: Peak
Sweep time: 2 sec.

Below 1 GHz: 100 kHz
Above 1 GHz: 1 MHz
Below 1 GHz: 100 kHz
Above 1 GHz: 1 MHz
Span: 100 MHz Steps

Trace-Mode: Max Hold

Video bandwidth:

Resolution bandwidth:

Limits:

FCC IC

CFR Part 22.917
CFR Part 2.1053

RSS 132

Spurious Emissions Radiated

Attenuation = 43 + 10log(P)
(P, Power in Watts)

-13 dBm
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Results:

Radiated emissions measurements were made only at the center carrier frequency of the GSM-850 band (824.2
MHz, 836.4 MHz and 848.8 MHz). It was decided that measurements at these three carrier frequencies would
be sufficient to demonstrate compliance with emissions limits because it was seen that all the significant spurs
occur well outside the band and no radiation was seen from a carrier in one block of the GSM-850 band into any
of the other blocks. The equipment must still, however, meet emissions requirements with the carrier at all
frequencies over which it is capable of operating and it is the manufacturer's responsibility to verify this.

The final open field radiated levels are presented on the next pages.

All measurements were done in horizontal and vertical polarization; the plots show the worst case.

The plots show only the middle channel. If spurious were detected, the lowest and highest channel were
checked too. The found values are stated in the table below.

As can be seen from this data, the emissions from the test item were within the specification limit.

Spurious Emission Level (dBm)
amone | S8 T o T vamone [ S0 Tt [ amene [ 028 ] o
2 1648.4 - 2 1672.8 -45.1 2 1697.6 -
3 2472.6 - 3 2509.2 -45.0 3 2546.4 -
4 3296.8 - 4 3345.6 - 4 3395.2 -
5 4121.0 - 5 4182.0 - 5 4244.0 -
6 4945.2 - 6 5018.4 - 6 5092.8 -
7 5769.4 - 7 5854.8 - 7 5941.6 -
8 6593.6 - 8 6691.2 - 8 6790.4 -
9 7417.8 - 9 7527.6 - 9 7639.2 -
10 8242.0 - 10 8364.0 - 10 8488.0 -
Measurement uncertainty + 3dB

Verdict: Passed

2014-08-28
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Plots:

Plot 1: Channel 189 (Traffic mode 30 MHz to 12.75 GHz)

Frequency (W)

2014-08-28
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Test report no.: 1-8368/14-01-02-A CWMW

8.4 Results PCS 1900
All GSM-band measurements are done in GSM mode only.
All relevant tests have been repeated using EDGE mode if supported. All tests were performed with one

timeslot in uplink activated and one timeslot in downlink activated. For each mode the highest output power was
determined and used.

8.4.1 RF output power

Description:

This paragraph contains average power, peak output power and EIRP measurements for the mobile station. In
all cases, the peak output power is within the required mask (this mask is specified in the JTC standards, TIA
PN3389 Vol. 1 Chap 7, and is no FCC requirement).

Measurement:

The mobile was set up for the maximum output power with pseudo random data modulation.

Measurement parameters
Detector: Peak and RMS (Power in Burst)
Sweep time: Auto
Video bandwidth: 1 MHz
Resolution bandwidth: 1 MHz
Span: Zero Span
Trace-Mode: Max Hold
Limits:
FCC IC

CFR Part 24.232

CFR Part 2.1046 RSS 133

Nominal Peak Output Power

+33.00 dBm
In measuring transmissions in this band using an average power technique, the peak-to-average ratio (PAR) of the
transmission may not exceed 13 dB.
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Results:

Output Power (conducted) GMSK mode

Frequency (MHz) Average Output Power (dBm) Peak to Average Ratio (dB)
1850.2 NP NP
1880.0 NP NP
1909.8 NP NP
Measurement uncertainty +0.5dB

Output Power (radiated) GMSK mode

Frequency (MHz) Average Output Power (dBm) - EIRP
1850.2 31.2
1880.0 32.0
1909.8 32.0
Measurement uncertainty +2.0dB

Verdict: Passed

2014-08-28
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8.4.2 Spurious emissions radiated

Description:

The following steps outline the procedure used to measure the radiated emissions from the mobile station. The
site is constructed in accordance with ANSI C63.4:2009 requirements and is recognized by the FCC to be in
compliance for a 3 and a 10 meter site. The spectrum was scanned from 30 MHz to the 10th harmonic of the
highest frequency generated within the equipment, which is the transmitted carrier that can be as high as 1910
MHz. Measurement made up to 25 GHz. The resolution bandwidth is set as outlined in Part 24.238. The
spectrum was scanned with the mobile station transmitting at carrier frequencies that pertain to low, mid and
high channels of the PCS1900 band.

The final open field emission (here 10m semi-anechoic chamber listed by FCC) test procedure is as follows:

a) The test item was placed on a 0.8 meter high non-conductive stand at a 3 meter test distance from the
receive antenna.

b) The antenna output was terminated in a 50 ohm load (if possible).

c) A double ridged wave guide antenna was placed on an adjustable height antenna mast 3 meters from the test
item for emission measurements.

d) Detected emissions were maximized at each frequency by rotating the test item and adjusting the receive
antenna height and polarization. The maximum meter reading was recorded. The radiated emission
measurements of the harmonics of the transmit frequency through the 10th harmonic were measured with peak
detector and 1 MHz bandwidth. If the harmonic could not be detected above the noise floor, the ambient level
was recorded. The equivalent power into a dipole antenna was calculated from the field intensity levels
measured at 3 meters.

e) Now each detected emissions were substituted by the substitution method, in accordance with the TIA/EIA
603.

Measurement:
Measurement parameters
Detector: Peak
Sweep time: 2 sec.

Below 1 GHz: 100 kHz
Above 1 GHz: 1 MHz
Below 1 GHz: 100 kHz
Above 1 GHz: 1 MHz
Span: 100 MHz Steps

Trace-Mode: Max Hold

Video bandwidth:

Resolution bandwidth:

Limits:

FCC IC

CFR Part 24.238
CFR Part 2.1053

RSS 133

Spurious Emissions Radiated

Attenuation = 43 + 10log(P)
(P, Power in Watts)

-13 dBm
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Results:

Radiated emissions measurements were made only at the upper, center, and lower carrier frequencies of the
PCS1900 band (1850.2 MHz, 1880.0 MHz and 1909.8 MHz). It was decided that measurements at these three
carrier frequencies would be sufficient to demonstrate compliance with emissions limits because it was seen
that all the significant spurs occur well outside the band and no radiation was seen from a carrier in one block of
the PCS1900 band into any of the other blocks. The equipment must still, however, meet emissions
requirements with the carrier at all frequencies over which it is capable of operating and it is the manufacturer's
responsibility to verify this.

The final open field radiated levels are presented on the next pages.

All measurements were done in horizontal and vertical polarization; the plots show the worst case.

The plots show only the middle channel. If spurious were detected, the lowest and highest channel were
checked too. The found values are stated in the table below.

As can be seen from this data, the emissions from the test item were within the specification limit.

Spurious Emission Level (dBm)
amone | S T o T vomone [ St Tt [ amone [ S0p0 T o
2 3700.4 - 2 3760.0 -46.3 2 3819.6 -
3 5550.6 - 3 5640.0 -41.4 3 5729.4 -
4 7400.8 - 4 7520.0 - 4 7639.2 -
5 9251.0 - 5 9400.0 - 5 9549.0 -
6 11101.2 - 6 11280.0 - 6 11458.8 -
7 12951.4 - 7 13160.0 - 7 13368.6 -
8 14801.6 - 8 15040.0 - 8 15278.4 -
9 16651.8 - 9 16920.0 - 9 17188.2 -
10 18502.0 - 10 18800.0 - 10 19098.0 -
Measurement uncertainty + 3dB

Result: Passed

2014-08-28
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Plots:

Plot 1: Channel 661 (30 MHz — 12.75 GHz)

a1

a4

ik 1o 1 106 12756H
Froquency (MH2)

Carrier notched with 1.9 GHz rejection filter

Plot 2: Channel 661 (12 GHz - 18 GHz)

Spectrum I |n%'-“

Ref Level -1.40 dbm Offset -1.40 dB & RBW 1 MHz

jeo Attt 10 de SWT 32.1 ms &= YBW 3 MHz Mode Auto Sweep

@ 1Pk Max

Limit ¢heck PABS M1[1] -61.73 dBm|

Line FCGC_22_24 |27 PAES 16.790815 GHz
-10 dem

FCE_22 04 27

-20 dem

-30 dBm

-40 dBm

-50 dBm

60 dam R
f!D dBm 'I %h

-80 dBm

-90 dém

Start 12.75 GHz 32001 pts Stop 18.0 GHz
il | Measuring...  @URERENEN W o i
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Plot 2: Channel 661 (18 GHz — 26 GHz)

Spectrum I |:%1
Ref Level -1.40 dbm Offset 4.00 dB & RBW 1 MHz
jeo Attt 10 de SWT 22.1ms & YBW 2 MHz Mode Auto Sweep
@ 1Pk Max
Limit ¢heck PABS MA[1] -57.10 dBm|
Line FCGC_22_24 |27 PABSS 19.027593 GHz|
-10 dBm
FCe_22 24 27
-20 dBm
-30 dBm
-40 dBm
-50 dBm
M1
-70 dBm
-20 dBm
-90 dBm
Start 18.0 GH=z 32001 pts Stop 26.0 GHz
= -
] '[ | Measuring... @ONLLRLLE G m P
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9

Test equipment and ancillaries used for tests

Typically, the calibrations of the test apparatus are commissioned to and performed by an accredited calibration
laboratory. The calibration intervals are determined in accordance with the DIN EN ISO/IEC 17025. In addition
to the external calibrations, the laboratory executes comparison measurements with other calibrated test
systems or effective verifications. Weekly chamber inspections and range calibrations are performed. Where
possible, rf-generating and signalling equipment as well as measuring receivers and analyzers are connected to
an external high-precision 10 MHz reference (GPS-based or rubidium frequency standard).

In order to simplify the identification of the equipment used at some special tests, some items of test equipment
and ancillaries can be provided with an identifier or number in the equipment list below (Lab/Item).

Lab / n . INV. No Kind of Last Next
N Iltem L Type ML Sl e Cetecom Calibration | Calibration | Calibration
1 n. a. Netztgerat 0-20V 6632A HP MeRtechnik 2851A01814 300000924 | ne 09.11.2005
Double-Ridged
2 n.a. Waveguide Horn 3115 EMCO Elektronik 9709-5290 300000212 | k 23.07.2013 | 23.07.2015
Antenna 1-18.0GHz
Universal
3 n. a. Communication CMU200 R&S 106826 300003346 |k 27.01.2014 | 27.01.2015
Tester
4 n. a. Highpass Filter WHK1.1/15G-10SS | Wainwright 37 400000148 | ne
TRILOG Broadband
5 n.a. Test-Antenna 30 VULB9163 Schwarzbeck 318 300003696 |k 22.04.2014 | 22.04.2017
MHz - 3 GHz
6 n. a. Spectrum-Analyzer | FSU26 R&S 200809 300003874 | k 22.01.2014 | 22.01.2015
7 n.a | Broadband Ampliier | ~g) 5184540 CERNEX 22050 300004482 | ev
0.5-18 GHz
8 na |AYRF Switch L4491A Agilent Technologies | MY50000032 | 300004510 | ne
Platform
Intel Core i3
9 n.a |Messrechnerund 35503 3 GHe, 2V2403033A54 | 340004591 | ne
Monitor 21
Prozessor
Channel Notch Filter | WRCD I
10 n. a. (1900) 1879.5/1880.5-5EE Wainwright 33 300002713 | ne
Channel Notch Filter | WRCT 837-0.2/50- _—
11 n. a. (850) 8EE Wainwright 1 300003129 | ne
NEXIO EMV-
12 n.a. Software BAT EMC EMCO 300004682 | ne
Microwave System
13 11b Amplifier, 0.5-26.5 83017A HP MeRtechnik 00419 300002268 | ev
GHz
Std. Gain Horn
14 A026 | Antenna 12.4 to 18.0 | 639 Narda 8402 300000787 |k 22.07.2013 | 22.07.2015
GHz
Std. Gain Horn
15 A029 | Antenna 18.0 to 26.5 | 638 Narda 8205 300002442 |k 19.07.2013 | 19.07.2015
GHz
16 |na |gonalAnayzerd0 | ggysg R&S 101042 300004517 |k 21.01.2014 |21.01.2015

Agenda: Kind of Calibration

k
ne
ev
Ve
vikI!
NK!

calibration / calibrated
not required (k, ev, izw, zw not required)
periodic self verification
long-term stability recognized

Attention: extended calibration interval
Attention: not calibrated

10 Observations

No observations except those reported with the single test cases have been made.

EK
W
izw

“)

limited calibration
cyclical maintenance (external cyclical maintenance)
internal cyclical maintenance
blocked for accredited testing

next calibration ordered / currently in progress
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Annex A Document history
Version Applied changes Date of release
Initial release 2014-08-28
-A Cover page: FCC ID updated; IC ID removed 2014-08-28
Annex B Further information
Glossary
AVG - Average
DUT - Device under test
EMC - Electromagnetic Compatibility
EN - European Standard
EUT - Equipment under test
ETSI - European Telecommunications Standard Institute
FCC - Federal Communication Commission
FCCID -  Company Identifier at FCC
HW - Hardware
IC - Industry Canada
Inv. No. - Inventory number
N/A - Not applicable
PP - Positive peak
QP - Quasi peak
S/IN - Serial number
SwW - Software
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Annex C Accreditation Certificate

Front side of certificate

(( DAXKS

Noutstho
Akkreditierungscelle

Deutsche Akkreditierungsstelle GmbH
Belichene gemil § 8 Absatz 1 AkkStelleG |.V.m. § 1 Absatz 1 AkkStelleGBY

Unterzeichnerin der Mullilleralen Abkommen
won EA, ILAC und IAF zur gegenseilipen Anerkennung,

Akkreditierung ﬁ%

Die Deulsche Akkredilicrungsstelle GmbH pestatigt hiermit, dess das Priflaboratorium

CETECOM ICT $ervices GmbH
Untertlirkheimer Stralie 6-10, 66117 Saarbriicken

dir kampetatz nach DM EM ISO/IEC 17025:2005 besitzt, Prifungen in felgendun Sereichen
durchzufihren:

XDSL

o
VolP und DECT

Akustlk

Funic elnschileBlich WLAN
Short Range Devlces {SRD)
RFID

WilMax und Richtfunk
Mobllfunk (GSM / DCS, Over the Air {OTA] Performance)
Elektr i Vertrgli i i iRl
Produktsicherheit

SAR und Hearing Aid Compatibility [HAC}

Back side of certificate

Deutsche Akkreditierungsstelle GmbH

stanciart erlin Standact Frarkiurt ar Wain Stendcrs Brau nschyeciy
Spittelnakt 10 Gartenst-ale 6 Bundesallzz 100
16117 Serlin 60594 FrarkAurt 3m Main 38115 Braunschwe g

spzwicise VeraFortichung de- Akk
rur x der Deutsche Akkred
werareitung des Deckk attes dure! d\_ urm:
urverd derter Farm

Es car nicht der 1l Darelchs erstrece,

ch
d'e dber deon durch dic DAGKS brstitigten Akl

Umweltsimulation
$mart Card Terminals
Bluetoath

Wi-Fi- Services

kel ngestels (Akksselles) varm
Mr, T65/20CH des Turopdlschen Parlaments
bkrad lierung und Marktiberwazhurg
wdufclon {AbL L 118 von £, Jul 2008, 5. 30).

2ur gegenzeltigen /
“lerralicna ﬂ\:uEd't:ﬂor I

Cie Akkrediziors ng ertalgte goem
3 Jul\ 2008 (RGRIL |

Die sikreditierugsurkunde gl nu i e bindyng nic dem Bescheld van 07,03 2014 mit ger
Aklre erungsrernme B-PL-12076-01 unc kst 271t 17.01.2018. Sie bestaht aus diesem Dedkblat, der
i) cites Dkl s e e Tulgend en Anlage mit nsgasamt 24 Seiten

Rk fatticusgs e 40 Urkund et B-PL-12076-01-00

Frankfur oo W zin, (7.02.2204 0 ST - %%lngw
Hrailingslelter

E TS —

Note:

The current certificate including annex is published on our website (see link below) or may be received
from CETECOM ICT Services on request.

http://www.cetecom.com/eu/de/cetecom-group/europa/deutschland-saarbruecken/akkreditierungen.html
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